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EXPLODED VIEW

910-0202 Assilex Sander KO-202
Code Part No. Item Qty

1 910-0202-01 Washer 4
2 910-0202-02 H/R Key 1
3 910-0202-03 Spring Pin (3 x 10) 2
4 910-0202-04 O-Ring (P11) 2
5 910-0202-05 Spring Pin (Ø 2 x 5) 1
6 910-0202-06 Spring Pin (3 x 5) 1
7 910-0202-07 Spring Washer 1
8 910-0202-08 Snap Ring (STW-10) 2
9 910-0202-09 Bearing (6000ZZ) 2

10 910-0202-10 Screw (M3 x 10) 1
11 910-0202-11 Nut (M3) 1
12 910-0202-12 Body Cover 1
13 910-0202-13 U-Bearing Case 1
14 910-0202-14 Cylinder 1
15 910-0202-15 Vane 5
16 910-0202-16 Valve Stem 1
17 910-0202-17 Seal Washer 1
18 910-0202-18 Tip Valve 1
19 910-0202-19 Valve Lever 1
20 910-0202-20 Valve Spring 1
21 910-0202-21 Inlet Bushing 1
22 910-0202-22 O-Ring (1.0 x 4) 122 910-0202-22 O-Ring (1.0 x 4) 1
23 910-0202-23 Rotor 1
24 910-0202-24 Muffler Assy 1
25 910-0202-25 Body 1
26 910-0202-26 L-Bearing Case 1
27 910-0202-27 Lock Ring 1
28 910-0202-28 Shaft 1
29 910-0202-29 Balancer Shaft 1
30 910-0202-30 Snap Ring (RTW-26) 1
31 910-0202-31 Hex. Bolt (M5 x 15) 1
32 910-0202-32 Skirt Band 1
33 910-0202-33 Rubber Cover 1
34 910-0202-34 Hex. Bolt (M4 x 8) 4
35 910-0202-35 O-Ring (KS5) 1
36 910-0202-36 Pad 1
42 910-0202-42 Bearing (6000RS) 1
43 910-0202-43 Spring Pin (Ø 3 x 10) 1
44 971-0035 Interface Pad (Special Cushion Pad) 4
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SPARE PARTS

ITEM ART.NO. DESCRIPTION

1 910-0202-01 WASHER 

2 910-0202-02 H/R KEY

3 910-0202-03 SPRING PIN (3 X 10) 

4 910-0202-04 O-RING (P11)

5 910-0202-05 SPRING PIN (2 X 5)

6 910-0202-06 SPRING PIN (3 X 5)

7 910-0202-07 SPRING WASHER

8 910-0202-08 SNAP RING (STW-10)

9 910-0202-09 BEARING (6000ZZ)

10 910-0202-10 SCREW (M3 X 10) 

11 910-0202-11 NUT (M3) 

12 910-0202-12 BODY COVER 

13 910-0202-13 U-BEARING CASE 

14 910-0202-14 CYLINDER

15 910-0202-15 VANE 

16 910-0202-16 VALVE STEM 

17 910-0202-17  SEAL WASHER 

18 910-0202-18 TIP VALVE 

19 910-0202-19 VALVE LEVER 

20 910-0202-20 VALVE SPRING

21 910-0202-21 INLET BUSHING

22 910-0202-22 O-RING (1.0 X 4) 

23 910-0202-23 ROTOR

24 910-0202-24 MUFFLER ASSY 

25 910-0202-25 BODY 

26 910-0202-26 L-BEARING CASE 

27 910-0202-27 LOCK RING

28 910-0202-28 SHAFT

29 910-0202-29 BALANCER SHAFT

30 910-0202-30 SNAP RING (RTW-26)

31 910-0202-31 HEX. BOLT (M5 X 15) 

32 910-0202-32 SKIRT BAND

33 910-0202-33 RUBBER COVER

34 910-0202-34 HEX. BOLT (M4 X 8)

910-0202



PAGE 44 | MACHINE MANUAL PAGE 45 | MACHINE MANUAL

ART.NO. DESCRIPTION

910-0202 ORBITAL SANDER

910-0202-36 BACK-UP PAD 72 X 116 MM

971-0035 SUPER ASSILEX INTERFACE PAD

SPARE PARTS

MACHINE & ACCESSORIES

ITEM ART.NO. DESCRIPTION

35 910-0202-35 O-RING (KS5) 

36 910-0202-36 BACK-UP PAD 72 X 116 MM

42 910-0202-42 BEARING (6000RS) 

43 910-0202-43 SPRING PIN (3 X 10) 1

44 971-0035 INTERFACE PAD (SPECIAL CUSHION PAD) 
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